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· Shortage of Tegretol 200mg and 400mg prolonged release tablets
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· Riluzole availabilityFormulary and Guidance
Kent and Medway ICB Updates

[bookmark: Mounjaro]Mounjaro®▼ (tirzepatide) KwikPen® solution for injection 
Tirzepatide is approved for treating type 2 diabetes in line with NICE TA924:
· Tirzepatide is a long-acting dual glucose-dependent insulinotropic polypeptide (GIP) receptor and glucagon-like peptide-1 (GLP-1) receptor agonist, a new class of medicine, that increases insulin sensitivity and secretion, suppresses glucagon secretion, and slows gastric emptying. GLP-1 RAs are already well used in the management of type 2 diabetes, while the dual action on the GIP receptor is a new mechanism of action. 
· In Kent and Medway, tirzepatide is on formulary as “specialist initiation” (specialist defined as secondary care prescribers, GPs, Specialist DSNs, specialist pharmacists or nurses in primary care (e.g. practice/spoke nurses) who have completed PITstop/equivalent training).
· Prescribing tirzepatide solely for weight loss (in the absence of a type 2 diabetes diagnosis) is not clinically supported or funded by Kent and Medway ICB until NICE have evaluated its use for this indication.
As of the 12th of February 2024, tirzepatide is commercially available in the UK (under the brand name Mounjaro®) and can be prescribed on the NHS in line with NICE TA924: 
· Please note that the multi-dose Mounjaro® KwikPen® is the only device/formulation currently available in the UK. 
· The BNF currently includes information for the autoinjector formulation, but not the KwikPen® formulation. For clinical information on the KwikPen®, please see the SPC. 
It may take some time for Mounjaro®▼ (tirzepatide) KwikPen® to be uploaded onto EMIS (please ensure to update to the latest version of EMIS):
· While awaiting activation of digital prescribing, healthcare professionals can issue hand-written prescriptions as a last resort if a robust clinical audit trail is maintained. 
· Before electronically prescribing Mounjaro® KwikPen®, please verify that EMIS has added the correct formulation before issuing a digital prescription: 
· KwikPen® (available in the UK): tirzepatide 5mg/0.6ml solution for injection 2.4ml pre-filled disposable devices 
The following is the incorrect formulation:
· Autoinjector (unavailable in the UK): tirzepatide 5mg/0.5ml solution for injection pre-filled disposable devices
(Pharmacies are not permitted to substitute KwikPen® for autoinjector prescriptions).  
· Tirzepatide is administered by subcutaneous injection once a week. The Mounjaro®▼ (tirzepatide) KwikPen® (pre-filled pen) contains 4 doses (one pen = 4 weeks supply). 
· It may take some time for community pharmacies to obtain stock. Currently, only the 2.5mg and 5mg doses are available for pharmacies to order in Great Britain. The higher doses will be made available over the coming months.  
· Mounjaro® will be added onto either the March or April 2024 Drug Tariff. The NHS BSA has confirmed that before publication, Mounjaro® is still reimbursed by the NHS for the treatment of type 2 diabetes as per NICE TA924.
· As a new drug, Mounjaro®▼ (tirzepatide) is subject to additional monitoring, to quickly identify new safety information. Healthcare professionals are asked to report any suspected adverse reactions (minor or serious) to the Yellow Card Scheme. 
The Kent and Medway ICB Medicines Optimisation team are developing a prescribing factsheet for Mounjaro®▼ (tirzepatide) KwikPen® to summarise the key information including dosing, administration, prescribing responsibilities, patient safety, monitoring, review, storage, disposal and links to further information and resources. This will be uploaded onto the local formulary websites in due course. 

[bookmark: Wegovy]Wegovy® (semaglutide) solution for injection for Weight Management
Wegovy® (semaglutide) is for specialist prescribing only and is not for prescribing by primary care when used for weight management in line with the NICE TA875. For more information, and an update on the availability of Wegovy® (semaglutide) to support weight loss, please see here on the public facing NHS Kent and Medway website. 
The Kent and Medway ICB Medicines Optimisation team are aware that private providers are prescribing Wegovy® for patients on private prescriptions. As a result, practices are often sent communication/letters from these private providers, informing practices that patients are being prescribed Wegovy®. This information should not be confused for requests for primary care/the practice to prescribe Wegovy® for the patient(s) on the private providers’ recommendations. 
Whether the communication/letter from the private provider is for information only, or is a request for the practice to prescribe/continue the prescribing of Wegovy®, we kindly ask/remind practices:
· not to prescribe Wegovy®, but advise that prescribing should be retained by the private provider, 
· that it should be recorded on patients’ records that they are being prescribed Wegovy® for weight management from a private provider via private prescriptions,
· that if Wegovy® is being prescribed by a private provider then reviews, monitoring etc. should also remain the responsibility of the private provider, not the practice. 
The following information on the public facing NHS Kent and Medway website may be useful, and patients who have had a prescription issued after a private consultation can be signposted to it, if necessary:
· Information on prescriptions issues after private consultation :: NHS Kent and Medway (icb.nhs.uk)
· Mixing private and NHS treatment :: NHS Kent and Medway (icb.nhs.uk)
We would also like to remind colleagues that the public should be made aware that there have been reports of fake weight loss pens being sold online. Please see the link to the MHRA warning here for more information.
[bookmark: Trurapi]Trurapi® (insulin aspart) 100units/ml solution for injection
Trurapi® is a biosimilar insulin. Trurapi® contains insulin aspart, a rapid-acting insulin, and is a biosimilar of the originator insulin, NovoRapid®. Trurapi® has been shown to be equivalent to NovoRapid®, which is already widely used, in its pharmacokinetic and pharmacodynamic properties. 
Trurapi® is licensed, identically to the originator insulin (NovoRapid®), for the treatment of type 1 and type 2 diabetes mellitus in adults, adolescents and children aged 1 year and above. Trurapi is not licensed for children under 1 year old (exclusion). 
It is administered by subcutaneous injection, subcutaneous infusion, or intravenous infusion, depending on the preparation/setting. All preparations of Trurapi® are now on formulary across Kent and Medway. Trurapi® is available as:
· Trurapi® 100 units/ml solution for injection 10ml vials
· Trurapi® 100 units/ml solution for injection 3ml cartridges
· Trurapi® 100 units/ml solution for injection 3ml prefilled SoloStar® pens
Please see individual SPCs on the emc website for further details.
In Kent and Medway Trurapi® (insulin aspart) is now recommended as the preferred/first-line brand of the rapid-acting insulin aspart, in view of the cost to the NHS because of the potential cost savings from using Trurapi® instead of NovoRapid®. This is in line with NICE guidance, NHS England, and Kent and Medway PRGC Policy Recommendations in relation to biosimilar medicines.  
New patients/new initiations should be started on Trurapi®, in place of NovoRapid®. Therefore, primary care may begin to see more patients initiated on/prescribed Trurapi® on the recommendations of specialists, on discharge from hospital etc. 
Where clinically suitable, in line with NICE guidelines, on an individual patient basis, existing patients can be switched from the originator insulin (NovoRapid®) to the biosimilar insulin Trurapi® as a shared decision with the patient, with close glucose monitoring where this decision is made. When switching between NovoRapid® and Trurapi®, it is a unit:unit conversion. i.e. prescribe a 1:1 dose.
Local “Kent and Medway Guidance on Biosimilar Insulin Prescribing” and “Kent and Medway Guidance on Safe Insulin Prescribing” have been produced to summarise the biosimilar insulins available currently in the UK and to support healthcare professionals, within different healthcare settings, engaged in the care of patients with diabetes/using insulin, in the safe and appropriate prescribing and dispensing of insulins and biosimilar insulins (these documents can also be found on all local formulary websites). 

[bookmark: Fezolinetant]Fezolinetant (Veoza®) – not for NHS prescribing
Fezolinetant (Veoza®) is a new non-hormonal oral medication, which was licensed by the MHRA on the 14th of December 2023 as a treatment option for vasomotor symptoms (hot flushes and night sweats) caused by the menopause. It is now available on private prescription, while the NHS launch is to follow. As of February 2024, fezolinetant is not yet listed in the Drug Tariff.  
A NICE Technology Appraisal (TA) is in development (publication date to be confirmed) to review the clinical and cost effectiveness of fezolinetant. If recommended, it will be available to prescribe on the NHS. Until it has been reviewed by NICE, then assessed for use locally in Kent and Medway, practices are asked not to prescribe fezolinetant, which is not currently available to prescribe on the NHS. Further details regarding its prescribing position will be disseminated once it has been evaluated by NICE then through ICB governance processes.
For more information on fezolinetant, including mechanism of action, the British Menopause Society (BMS) has an update on fezolinetant following its licensing by the MHRA which can be found here. 
[bookmark: ArmourThyroid]Prescribing of Armour Thyroid and other unlicensed desiccated thyroid extract (DTE) products
We would like to remind practices that Armour Thyroid and other unlicensed desiccated thyroid extract (DTE) products are NOT recommended for prescribing on FP10 in Kent and Medway. 
Patients currently being prescribed Armour Thyroid or other desiccated thyroid extract products should be reviewed by an NHS Consultant Endocrinologist and a switch to levothyroxine considered. The withdrawal or adjustment of treatment should only be undertaken by, or with oversight of, an NHS consultant endocrinologist.
NHS England guidance on items which should not routinely be prescribed in primary care lists Armour Thyroid (a DTE product). It is listed because of the clinical concerns, cost, and lack of evidence of superiority of DTE over levothyroxine.
Advice for prescribers on liothyronine use in the NHS, lists thyroid extract products (e.g. Armour thyroid and ERFA Thyroid) as not recommended. This is because their safety, quality and efficacy cannot be assured.
NICE guidance on the assessment and management of thyroid disease states there is not enough evidence that DTE products offer benefit over levothyroxine and advised that its long-term adverse effects are uncertain.
Actions for prescribers in primary care:
Requests for DTE products
When patients request DTE products
· Follow position statement on prescribing of DTE products
· Do not initiate DTE products for management of hypothyroidism
· Explain the clinical concerns around DTE to patients who ask about it
Switching from DTE products
When patients are already taking DTE products
· Consider referring these patients to a consultant NHS endocrinologist who will consider switching to levothyroxine where clinically appropriate
Please see SPS for more information. Avoid prescribing desiccated (natural) thyroid extract – SPS - Specialist Pharmacy Service – The first stop for professional medicines advice

 
[bookmark: GlutenFree]Gluten Free Prescribing in Kent and Medway 
We would like to remind practices that in NHS Kent and Medway only bread and mixes are allowed to be prescribed on FP10 prescriptions; 
· Bread includes fresh, long life and part-baked loaves and rolls.
· Mixes include bread and flour mixes.
Gluten Free (GF) products should only be prescribed for the Advisory Committee on Borderline Substances (ACBS) indications for patients with a confirmed documented diagnosis. Any prescribing not in line with an ACBS approved indication should be discontinued and patients should be advised to purchase until a confirmed diagnosis is given. 
Only patients who meet ACBS indications are entitled to Gluten-free foods on FP10 i.e.
· Gluten-sensitive enteropathies including steatorrhoea due to gluten sensitivity;
· Coeliac Disease; proven by biopsy;
· Dermatitis herpetiformis.
Examples of items NOT to be prescribed on NHS prescription (list not exhaustive). E.g Crackers, all biscuits, crisp bread, breakfast cereals, oats, pasta, pizza bases.
Patients with a confirmed diagnosis of phenylketonuria (PKU) will be allowed to be prescribed low protein food on prescription (which is not freely available at supermarkets).
An FAQ document has been produced to answer common questions which can be found here.  For any further queries please contact your local medicines optimisation teams.


[bookmark: OTC]Reducing OTC Prescriptions in Primary Care
NHS England has published guidance on reducing the amount of OTC medication provided on prescription. NHS England » Guidance on conditions for which over the counter items should not routinely be prescribed in primary care. 
To help implement this guidance consistently across the county, the ICB’s medicines optimisation team has prepared a briefing and position statement (attached) and set up an OTC phone line (details found in the briefing statement).
The briefing document outlines several resources to help reduce this cost, including a support line for patient or prescriber queries, and patient messaging. The position statement clarifies under which limited circumstances a patient should be eligible for an OTC prescription.  
Posters and digital screen displays can be found on the following link under over-the-counter medicines campaign https://www.kentandmedway.icb.nhs.uk/your-health/local-services/general-practice-services/general-practice-communication-and-engagement-resources 
There is a monthly OTC focus with resources sent to all GP practices across Kent and Medway. So far to date we have provided resources on several topics including: Hayfever and sunscreens, constipation, diarrhoea, heartburn and indigestion and most recently vitamins and minerals. If for any reason you haven’t received these please contact your local medicines optimisation teams.
By helping to support this piece of work, you will help reduce the cost to the NHS and free up practice and pharmacy time that would otherwise be spent processing OTC prescriptions. 


        
HCP Specific Newsletter Updates 


[bookmark: KCHFTpilot]East Kent HCP – KCHFT pilot: mucolytic drug holiday initiative
Starting on 1st March 2024, the KCHFT respiratory team will be piloting a mucolytic drug holiday initiative. The evidence of efficacy for mucolytic medication for patients with COPD is limited, yet 24% of our COPD population are currently taking carbocisteine. Mucolytics are often started during an inpatient stay and the efficacy of this medication should be reviewed regularly and only continued if cough and sputum production has been reduced. This is often not made clear on discharge summaries, and patients remain on mucolytic therapy long term. Carbocisteine is taken as one capsule four times a day as a maintenance dose and contributes to a patients pill burden. 
The pilot will focus on the patients currently being managed by the community respiratory team and will result in either the patient stopping mucolytic therapy or being switched to a once daily Acetylcysteine tablet. Acetylcysteine, as an effervescent tablet, is contraindicated in patients requiring a low sodium diet (and those using regular GTN), so it is likely that a few patients may remain on carbocisteine.  The intention is to study the results of this pilot and roll out this pilot more widely in primary care.  We would really appreciate your support with any patients that may query this rationale in primary care, and we look forward to sharing the results with you when the pilot concludes.
National Updates


[bookmark: Biobank]MHRA Press Release – Pioneering genetic biobank to start recruiting patients on stroke prevention medicines
On 13th February 2024 the MHRA published a press release stating that the pioneering Yellow Card Biobank, a pilot launched by the Medicines and Healthcare products Regulatory Agency (MHRA) and Genomics England, will today start investigating  Direct Oral Anticoagulants.
The Yellow Card Biobank aims to help understand how a patient’s genetic makeup can impact the safety of their medicines and forms part of a long-term vision for more personalised medicine approaches. Approved scientists will use the genetic information in the Biobank to investigate whether a side effect from a medicine was caused by a specific genetic trait. This would in turn enable healthcare professionals to personalise prescriptions using rapid screening tests, so patients across the UK will receive the safest medication for them, based on their genetic makeup.
Direct Oral Anticoagulants have been linked to severe bleeding, which can be potentially serious and life threatening. The Yellow Card Biobank is exploring whether some people are at a higher risk of severe bleeding due to their genetic makeup, with the overall aim of reducing the occurrence of serious side effects. See their press release for more information.
Healthcare professionals can help by submitting a Yellow Card report using the Yellow Card website , providing as much information as possible about the patient’s side effect. The Yellow Card Biobank may contact you directly to discuss the case further and may ask you to contact the patient on their behalf to ask if they will participate in the Yellow Card Biobank. It will be that patient’s choice to take part in the Biobank.
If you have already submitted a Yellow Card report in the past relating to either of the two topics, severe bleeding after taking a direct oral anticoagulant or a severe skin reaction (SJS, TEN or DRESS) after taking allopurinol, they may also contact you directly in the coming months to discuss the case further.
[bookmark: MHRAdsu]MHRA Drug Safety Update – January 2024
The latest MHRA Drug Safety Updates can be accessed at Drug Safety Update - GOV.UK (www.gov.uk). This includes links to alerts, recalls and safety information and to the monthly Drug Safety Update PDF newsletter. 
The January 2024 Drug Safety Update includes:
Valproate (Belvo, Convulex, Depakote, Dyzantil, Epilim, Epilim Chrono or Chronosphere, Episenta, Epival, and Syonell▼): new safety and educational materials to support regulatory measures in men and women under 55 years of age - GOV.UK (www.gov.uk)
New safety and educational materials have been introduced for men and women and healthcare professionals to reduce the harms from valproate, including the significant risk of serious harm to the baby if taken during pregnancy and the risk of impaired fertility in males.
Fluoroquinolone antibiotics: must now only be prescribed when other commonly recommended antibiotics are inappropriate - GOV.UK (www.gov.uk)
Systemic fluoroquinolones must now only be prescribed when other commonly recommended antibiotics are inappropriate. This follows a review by the MHRA which looked at the effectiveness of current measures to reduce the identified risk of disabling and potentially long-lasting or irreversible side effects.   Where prescribing is unavoidable, always counsel the patient about side effects, provide them with the MHRA Patient Information leaflet and document this in the notes.
Omega-3-acid ethyl ester medicines (Omacor/Teromeg 1000mg capsules): dose-dependent increased risk of atrial fibrillation in patients with established cardiovascular diseases or cardiovascular risk factors - GOV.UK (www.gov.uk)
Systematic reviews and meta-analyses of randomised controlled trials have highlighted a dose-dependent increased risk of atrial fibrillation in patients with established cardiovascular diseases or cardiovascular risk factors treated with omega-3-acid ethyl ester medicines compared to placebo. Please see the full alert for information and advice for healthcare professionals.
Letters and medicine recalls sent to healthcare professionals in December 2023 - GOV.UK (www.gov.uk)

Please follow the links in the titles above for more information and resources.

NATIONAL CAS ALERTS (National Patient Safety Alerts and CMO Messages):
The MHRA Central Alerting System alerts can be accessed at https://www.cas.mhra.gov.uk/Home.aspx  
Shortage of GLP-1 receptor agonists (GLP-1 RA) update 3rd Jan 2024
The ICB MO Team have contacted practices directly by email during the second week in January and included an item in the GP update on 4th January, to support practices with implementing this NatPSA. Please ensure that all members of staff especially those involved in the management of type 2 diabetes and prescription management are aware of this update. 

[bookmark: NICEnews]NICE News – February 2024
Please find the NICE News for February 2024 attached.


Shortages


[bookmark: ShortagesSummary]Shortages Summary 
From February 2024 onwards, the monthly Medicines Optimisation newsletter will no longer contain the medicines shortages update document, which was compiled each month from the shortages listed on the SPS (Specialist Pharmacy Services) Medicines Supply tool. The information published on the SPS Medicines Supply tool is provided by DHSC and NHSEI Medicines Supply Teams and was not formally reviewed by the NHS Kent and Medway Medicines Optimisation team.
During the time that the shortages update was compiled and included in the Medicines Optimisation newsletter, practices and healthcare professionals were still encouraged to register for free access to the SPS website and to access the SPS Medicines Supply tool directly in real time, to have access to the most up-to-date and complete information and advice available. Now that the shortages update will no longer be compiled by the Medicines Optimisation team for inclusion in the newsletter, healthcare professionals will be required to access the SPS Medicines Supply tool to access information on the latest shortages. Serious Shortage Protocols (SPPs) can be found on the NHS BSA website here.
It is a requirement of the Kent & Medway Medicines Optimisation Scheme 2023-24 “Effective Management of Medicines Supply and Shortages” project for practices to develop a policy for managing stock shortages. This includes having access to the SPS Medicines Supply tool. It is expected that this will have been actioned as practices are required to submit the required reporting template for this project, section A and B, by the 28th of February 2024.
[bookmark: Tegretol]Shortage of Tegretol 200mg and 400mg prolonged release tablets 
A Medicines Supply Notification (MSN) was issued on 10th January 2024 advising that stock Tegretol 200mg and 400mg prolonged release tablets should be available from 29/01/2024.  However, we are aware that Tegretol appears out of stock with wholesalers and have received reports that patients experiencing significant difficulty obtaining their prescriptions in the community.
Novartis report that they are not experiencing supply issues with Tegretol 200mg and 400mg prolonged release tablets. 
Novartis advise pharmacies continuing to experience difficulties obtaining Tegretol PR from your usual wholesalers to contact Novartis Customer Care directly on 0845 741 9442 or via email at novartis.customercare@novartis.com
The full MSN can be found here: MSN_2024_004_Carbamazepine_Tegretol_200mg_and_400mg_PR_tablets.pdf (cpsc.org.uk)
[bookmark: ADHD]ADHD medication availability and supply disruption update
The Department of Health and Social Care (DHSC) issued a National Patient Safety Alert on supply disruptions affecting various strengths of the following medications for the treatment of attention deficit hyperactivity disorder (ADHD) in September 2023. Please find further updated information attached below and updated re-supply dates. 



Not all drugs and strengths are impacted, therefore the individual patient’s medication and quantity should be reviewed before signposting. 
A gentle reminder that community pharmacies will only be able to dispense what is written on the prescription, therefore new prescriptions will be needed for changes to the drug, dose or strength. This is a legal requirement, please bear this in mind. A phone call to local pharmacies to understand stock levels prior to prescribing is recommended. 
We appreciate that the supply disruption will cause anxiety for patients and their families. NHS Kent and Medway has set up a non-clinical helpline for patients who would like more information on the supply disruption (01634 335095 option 3 then option 3, ADHD medicine shortages). This may help you to support the messaging for patients.
[bookmark: Riluzole]Riluzole availability
We have received reports that some patients have experienced difficulties obtaining Riluzole from community pharmacies. We have checked with the manufacturers and confirmed that the generic tablets are available (see below).
We also understand the availability of these tablets may be impacted by the reimbursement costs; whereby the acquisition costs are much higher for community pharmacies – this issue has been escalated to the NHSBSA.
The current stock status of Riluzole tablets is shown below:
	Manufacturer
	Drug                                   
	Brand name
	Stock status
	Return date/information from manufacturer

	Zambon UK ltd
	Riluzole 50mg orodispersible film
	Emylif
	All wholesalers should be able to obtain-in stock
	_

	Sun Pharma (Ranbaxy uk)
	Riluzole 50mg tablets
	Generic
	OOS
	Tentative eta of end of march

	Sanofi
	Riluzole 50mg tablets
	Rilutek
	Discontinued
	_

	Glenmark
	Riluzole 50mg tablets
	Generic
	In stock
	Available to purchase through their commercial channel and have recently sold to the following wholesalers:
· Alliance Healthcare Ltd
· OTC Direct Ltd
· Trident Pharmaceuticals
· Laxmico Ltd
· AAH Pharmaceuticals Ltd
· Sigma Pharmaceuticals Ltd

	Martindale (Ethypharm group company)
	Riluzole 5mg/ml oral suspension
	Teglutik
	Currently OOS 
	Expected 5.4.24 but please note due date is subject to change



Please ensure all staff are aware of the pathway to follow for reporting any medicines stock /price issues via Community Pharmacy England.
The link to the reporting page is below: 
https://cpe.org.uk/dispensing-and-supply/supply-chain/problems-with-obtaining-a-generic-medicine/
Contractors should continue to use CPE’s online reporting form to share details of drugs unavailable at Drug Tariff listed prices. As stock levels and prices can vary across the country, we rely on these contractor reports which help feed into the market surveillance and inform discussions with DHSC. The reports help to demonstrate the scale of the problems to DHSC and support escalations on particular lines, as needed. In certain circumstances, DHSC may request wholesaler invoices showing actual purchase prices as evidence to help CPE make further representations to the DHSC for an improved concessionary price. 
Whilst CPE will continue to work to mitigate the overarching issues, there are some practical steps that pharmacy contractors and their teams can take to help manage the situation:
· Try contacting a range of different wholesalers and suppliers to locate stock at or lower than Drug Tariff price;
· Report issues where the product can only be obtained at a price higher than the Drug Tariff listed price using CPE’s online form;
· Check for any known supply issues in the Medicines Supply Tool hosted on the Specialist Pharmacy Service (SPS) website (any new shortages can be reported to CPE here). Access to the Medicines Supply Tool requires registration with an NHS email address.
· Report any new medicine shortages not listed on the SPS website using CPE’s online reporting form.
· Check for any current Serious Shortage Protocols (SSPs) that may allow alternatives to be given without needing to go back to the prescriber;
· Provide affected patients with a copy of this medicines supply factsheet; and
· Liaise with the GP to see if an alternative treatment can be provided.
· If you face verbal abuse from patients due to medicine supply issues, please don’t feel like you have to tolerate it. The pharmacy regulations say that if a contractor or their staff (or other people at the premises) are threatened with violence, a contractor may refuse to dispense a prescription. This also applies if the person threatens to commit a criminal offence. Obviously, refusal is also an option if any of those threats are carried out.


Every effort is made to ensure that the information contained in this newsletter is accurate and up to date at the time of publication. Please be aware that information about medicines and therapeutics will change over time, and that information may not be current after the initial date of publication. Please take note of the publication date and seek further advice if in any doubt about the accuracy of the information. The information contained in this newsletter is the best available from the resources at our disposal at the time. Acronyms used are standard formulary. This newsletter is produced by the NHS Kent and Medway Medicines Optimisation Team on behalf of the Kent & Medway ICB. For all correspondence including any queries, please contact the Medicines Optimisation team email: kmicb.medicinesoptimisation@nhs.net
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Kent and Medway Joint Prescribing Committee Position Statement 
ARMOUR THYROID and other unlicensed desiccated thyroid 


extract products 


• The RMOC Guidance- Prescribing of Liothyronine June 2019 states: “Thyroid
extracts (e.g.Armour thyroid, ERFA Thyroid), compounded thyroid hormones,
iodine containing preparations and dietary supplementation are not
recommended. The prescribing of unlicensed liothyronine and thyroid extract
products are not supported as the safety, quality and efficacy of these
products cannot be assured.”1


• Desiccated thyroid extract is derived from porcine thyroid gland.2
• Products such as Armour Thyroid, which contain thyroid extract, are NOT licensed in


the UK.2


• These products are licensed in the USA, but because they have not been approved
by the FDA as a new drug, they have not been subjected to clinical effectiveness
studies.2


• NICE guidance states: “Do not offer natural thyroid extract for primary hypothyroidism
because there is not enough evidence that it offers benefits over levothyroxine, and
its long-term adverse effects are uncertain.”3


• Armour Thyroid is included in the NHS England “Items which should not routinely be
prescribed in primary care” list.4


• British Thyroid Association Executive Committee statement: “There is no convincing
evidence to support routine use of thyroid extracts, L-T3 monotherapy, compounded
thyroid hormones, iodine containing preparations, dietary supplementation and over
the counter preparations in the management of hypothyroidism”. 5


• Armour Thyroid is not eligible to be claimed on the prescription exemption certificate
(FP10).
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Armour Thyroid and other unlicensed desiccated thyroid extract products are 
NOT recommended for prescribing on FP10 in Kent and Medway. 


Patients currently being prescribed Armour Thyroid or other desiccated thyroid 
extract products should be reviewed by an NHS Consultant Endocrinologist and 
a switch to levothyroxine considered. The withdrawal or adjustment of treatment 
should only be undertaken by, or with oversight of, an NHS consultant 
endocrinologist. 
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Date of review: June 2023



https://www.nice.org.uk/guidance/ng145/chapter/Recommendations#managing-primary-hypothyroidism

https://www.british-thyroid-association.org/sandbox/bta2016/bta_statement_on_the_management_of_primary_hypothyroidism.pdf

https://www.british-thyroid-association.org/sandbox/bta2016/bta_statement_on_the_management_of_primary_hypothyroidism.pdf
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Gluten-Free Product Prescribing – FAQs 

· Since 1st December 2018 only certain gluten-free (GF) bread and mixes have been allowed on prescription in England.

· [bookmark: _Hlk134654560]In NHS Kent and Medway only bread and mixes are allowed to be prescribed on FP10 prescription; 

· Bread includes fresh, long life and part-baked loaves and rolls.

· Mixes include bread and flour mixes.

GF products should only be prescribed for the Advisory Committee on Borderline Substances (ACBS) indications for patients with a confirmed documented diagnosis. Any prescribing not in line with an ACBS approved indication should be discontinued and patients should be advised to purchase until a confirmed diagnosis is given. 

Only patients who meet ACBS indications are entitled to Gluten-free foods on FP10 i.e.

· Gluten-sensitive enteropathies including steatorrhoea due to gluten sensitivity;

· Coeliac Disease; proven by biopsy;

· Dermatitis herpetiformis.

Patients with a confirmed diagnosis of phenylketonuria (PKU) will be allowed to be prescribed low protein food on prescription (which is not freely available at supermarkets).

What gluten-free foods can be prescribed on an NHS prescription in England?

Only bread and mixes are allowed to be prescribed on FP10 prescription. Bread includes fresh, long life and part-baked loaves and rolls. Mixes include bread and flour mixes.

Why are only bread and mixes allowed on an NHS prescription in England?  

Prescribing certain GF bread and mixes which may be more expensive to buy in the supermarket, will ensure people receive a supply of staple foods funded by the NHS. This will contribute to reducing the cost of maintaining a GF diet. As a protein, gluten isn't essential to your diet and can be replaced by other foods. 

Can other gluten free products be prescribed on an NHS Prescription?  

No, examples of items NOT to be prescribed on NHS prescription (list not exhaustive). E.g Crackers, all biscuits, crisp bread, breakfast cereals, oats, pasta, pizza bases. 

Why has West Kent changed its policy to allow bread and mixes prescribing?

Given the current cost of living crisis and reduced availability of fresh produce that could be accessed by these groups of patients, a review was undertaken into the inequity in prescribing policy across Kent and Medway. It was agreed at the ICB Integrated Medicines Optimisation Committee to unify prescribing of Gluten-Free products (bread and flour mixes) as per NHS England recommendations and bring West Kent in alignment with other Health & Care Partnerships (HCPs) within Kent & Medway by allowing prescribing of bread and flour mixes only.

How much gluten-free bread and mix is available on prescription?

The actual amount of GF food you need each month depends on how much carbohydrate you eat from other sources, such as rice and potatoes. Coeliac UK has produced a guide to the amount (in units) of GF food needed each month, based on age and gender which can be found in the table below. 

[bookmark: _Hlk134656611]How can I help the NHS prevent waste and stop the prescribed gluten-free bread from going stale? 

Collect your GF food prescription items promptly and do not order more than you need. Only order the amount of GF bread you can use and/or store before it goes out of date or stale. Fresh GF bread spoils rapidly if stored at room temperature, so freeze extra amounts straight away. GF mixes remain available on prescription, as they can be used to make GF bread at home. This is a cost-effective and palatable way of ensuring that fresh GF bread is readily available.

Quantities

Prescribed quantities should not exceed the minimum ‘Prescribable Units’ as defined and recommended by the Coeliac Society:

The National Prescribing Guidelines have been endorsed by the Primary Care Society for Gastroenterology (PCSG) and the British Dietetic Association (BDA). They recommend an individual’s monthly allocation of units based on their age, gender and whether they are pregnant or breastfeeding. Units are also allocated to the different types of gluten-free staples.

· 1 x 400g = 1 Prescribable Unit

· 500g mix = 2 Prescribable Units



Monthly Prescribed Quantities recommended by the Coeliac Society

		Age and sex

		Monthly number of units

		Example of prescription per month



		Child under 10 years

		8

		2400g or 6x400g loaves of bread OR 12x200g bread rolls (6 units) + 500g of flour mix (2 units)



		Child 11 – 18 years

		12

		3200g or 8x400g loaves of bread OR bread rolls (8 units) + 1000g of flour mix (4 units)



		Female 19 years and older

		8

		4000g or 10x400g loaves of bread OR bread rolls (10 units) + 500g of flour mix (2 units)



		Male 19 years and older

		12

		1600g or 4x400g loaves of bread OR 8x200g bread rolls (4 units) + 1000g of flour mix (4 units)



		Breastfeeding and 3rd trimester pregnancy

		Refer to National Prescribing Guidelines (Add 4 units for breastfeeding, add 1 unit for 3rd trimester pregnancy) 

		







 List of GF bread and mixes available on prescription

		Brand

		Name

		Pack size

		Units



		Barkat

		Barkat gluten-free all-purpose flour mix 

		500g

		2



		

		Barkat gluten-free brown rice bread 

		500g

		1



		

		Barkat gluten-free hi-fibre bread mix 

		500g

		2



		

		Barkat gluten-free par-baked baguettes 

		200g

		0.5



		

		Barkat gluten-free par-baked rolls 

		200g

		0.5



		

		Barkat gluten-free par-baked white bread sliced 

		300g

		0.75



		

		Barkat gluten-free wheat free multigrain rice bread 

		500g

		1



		

		Barkat gluten-free white rice bread 

		500g

		1



		

		Barkat gluten-free wholemeal sliced bread

		500g

		1



		Ener-G

		Ener-G gluten-free brown rice bread 

		474g

		1.2



		

		Ener-G gluten-free dinner rolls 

		280g

		0.7



		

		Ener-G gluten-free rice loaf 

		612g

		1.5



		

		Ener-G gluten-free Seattle brown loaf 

		454g

		1.1



		

		Ener-G gluten-free tapioca bread 

		480g

		1.2



		

		Ener-G gluten-free white rice bread

		474g

		1.2



		Finax

		Finax gluten-free coarse flour mix 

		900g

		3.6



		

		Finax gluten-free fibre bread mix 

		1000g

		4



		

		Finax gluten-free flour mix

		900g

		3.6



		Genius

		Genius gluten-free brown sandwich bread sliced 

		535g

		1.3



		

		Genius gluten-free seeded brown farmhouse loaf sliced 

		535g

		1.3



		

		Genius gluten-free white sandwich bread sliced

		535g

		1.3



		Glutafin

		Glutafin gluten-free 4 white rolls 

		200g (4 rolls)

		0.5



		

		Glutafin gluten-free baguettes 

		350g (2 baguettes)

		1



		

		Glutafin gluten-free bread mix

		500g

		2



		

		Glutafin gluten-free fibre bread mix 

		500g

		2



		

		Glutafin gluten-free fibre loaf sliced 

		300g

		0.75



		

		Glutafin gluten-free high fibre loaf sliced 

		350g

		1



		

		Glutafin gluten-free multipurpose white mix 

		500g

		2



		

		Glutafin gluten-free part-baked 2 long white rolls 

		150g (2 rolls)

		0.5



		

		Glutafin gluten-free part-baked 4 fibre rolls 

		200g (4 rolls)

		0.5



		

		Glutafin gluten-free part-baked 4 white rolls 

		200g (4 rolls)

		0.5



		

		Glutafin gluten-free Select bread mix 

		500g

		2



		

		Glutafin gluten-free Select fibre bread mix 

		500g

		2



		

		Glutafin gluten-free Select fibre loaf sliced 

		8 x400g

		8



		

		Glutafin gluten-free Select fresh brown loaf sliced 

		8 x400g

		8



		

		Glutafin gluten-free Select fresh seeded loaf sliced 

		8 x400g

		8



		

		Glutafin gluten-free Select fresh white loaf sliced 

		8x400g

		8



		

		Glutafin gluten-free Select multipurpose fibre mix 

		500g

		2



		

		Glutafin gluten-free Select multipurpose white mix 

		500g

		2



		

		Glutafin gluten-free Select seeded loaf sliced 

		8 x400g

		8



		

		Glutafin gluten-free Select white loaf sliced 

		8 x400g

		8



		

		Glutafin gluten-free wheat-free fibre mix 

		500g

		2



		

		Glutafin gluten-free white loaf sliced

		300g

		0.75



		Just

		Just: gluten-free good white bread sliced 

		2280g

		5.7



		

		Just: gluten-free good white rolls 

		1560g

		3.9



		

		Just: gluten-free white sandwich bread

		3600g

		9



		Juvela

		Juvela gluten-free bread rolls 

		2550g

		6.4



		

		Juvela gluten-free fibre bread rolls 

		2550g

		6.4



		

		Juvela gluten-free fibre loaf sliced

		2400g

		6



		

		Juvela gluten-free fibre loaf unsliced 

		2400g

		6



		

		Juvela gluten-free fibre mix 

		6000g

		24



		

		Juvela gluten-free fresh fibre loaf sliced 

		2400g

		6



		

		Juvela gluten-free fresh fibre rolls 

		3400g

		8.5



		

		Juvela gluten-free fresh white loaf sliced 

		2400g

		6



		

		Juvela gluten-free fresh white rolls 

		3400g

		8.5



		

		Juvela gluten-free harvest mix 

		6000g

		24



		

		Juvela gluten-free loaf sliced 

		2400g

		6



		

		Juvela gluten-free loaf unsliced 

		2400g

		6



		

		Juvela gluten-free mix 

		6000g

		24



		

		Juvela gluten-free part-baked fibre bread rolls 

		2250g

		6.4



		

		Juvela gluten-free part-baked fibre loaf 

		2400g

		6



		

		Juvela gluten-free part-baked loaf 

		2400g

		6



		

		Juvela gluten-free part-baked white bread rolls

		2250g

		6.4



		Lifestyle

		Lifestyle gluten-free brown bread 

		400g

		1



		

		Lifestyle gluten-free brown bread rolls 

		400g

		1



		

		Lifestyle gluten-free high fibre bread rolls 

		400g

		1



		

		Lifestyle gluten-free white bread rolls

		400g

		1



		Mums Mill

		Mums Mill gluten-free quick bread mix

		3000g

		12



		Proceli

		Proceli basic mix 

		1000g

		4



		

		Proceli gluten-free part-baked baguettes

		250g

		0.6



		Tobia

		Tobia Brown teff bread mix 

		1000g

		4



		

		Tobia White teff bread mix

		1000g

		4



		Tritamyl

		Tritamyl gluten-free brown bread mix 

		1000g

		4



		

		Tritamyl gluten-free flour mix 

		2000g

		8



		

		Tritamyl gluten-free white bread mix

		2000g

		8



		Warburtons

		Warburtons gluten-free brown bread sliced 

		400g

		1



		

		Warburtons gluten-free brown rolls 

		225g

		0.5



		

		Warburtons gluten-free white bread sliced 

		400g

		1



		

		Warburtons gluten-free white rolls

		225g

		0.5
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Briefing statement on over the counter (OTC) medicines for prescribers  


In 2022/23, NHS Kent and Medway spent more than £18million on medications for self-limiting, short-term 
illnesses and minor conditions that could potentially be bought over the counter.  
 
NHS Kent and Medway is committed to delivering the best value to patients by ensuring we use our 
resources well. Therefore, to help to support implementation and ensure cost effective, evidence-based use 
of medicines, NHS Kent and Medway Integrated Medicines Optimisation Committee has issued the 
following statement.  
 


Prescribing of items available OTC for self-care is NOT supported. 
 


This is in line with the NHS England guidelines for conditions for which over-the-counter items should not 
routinely be prescribed in primary care. 
 
We appreciate your support in adopting this guidance and request patients are empowered to self-care for 
minor conditions, encouraging them to buy medicines where appropriate. This will help reduce the 
medicalisation of minor ailments, educate patients and free up scarce resources to be used more 
appropriately and ultimately, reduce pressures on your practice. 
 
NHS England has previously written to all GP practices and ICB’s to provide reassurance to prescribers, 
stating that where a prescriber decides, in line with local and/or national guidance, not to provide a 
prescription for an OTC medicine, practices will not be deemed to be in breach of their contract. 
 
We have been working with the LPC (Local Pharmaceutical Committee) and our acute trust partners to 
ensure consistent messaging to patients from other health care professionals on the provision of OTC 
medicines.  
 
To support the implementation of the NHS England guidance, NHS Kent and Medway has the following 
resources to be used: 


• NHS Kent and Medway Position Statement on the prescribing of OTC medicines. 


• Posters and digital screen images for display in practices and community pharmacies.  


• A dedicated medicines support line for both clinicians and residents  


Phone Number - 01634 335095 option 3 then option 2 – Open Monday to Friday 9am to 5pm 
 


Your practice may also wish to consider signposting patients to the Community Pharmacy via the 
Consultation Service (CPCS) for self-care guidance. More information and training on this service can be 
provided at your request. 
 


There may be occasions where a prescriber may choose to issue a one-off prescription because a patient 
does not have the means to purchase the treatment they require. It is recommended that an acute 
prescription with a small quantity of medicine to treat the current condition is issued. Patients should be 
advised to purchase further supplies.  
 
Thank you for your support and cooperation in this matter. Comments and queries can be sent by email to 
kmicb.medicinesoptimisation@nhs.net. 



https://www.england.nhs.uk/wp-content/uploads/2018/03/otc-guidance-for-ccgs.pdf

mailto:kmicb.medicinesoptimisation@nhs.net
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Position statement on the prescribing of medicines available to purchase 
over the counter for self-limiting and minor health conditions 


In March 2018, NHS England issued guidance for conditions for which over the counter items 
should not routinely be prescribed in primary care. 


To support the implementation of the guidance the NHS Kent and Medway Integrated Medicines 
Optimisation Committee has issued the following: 


Prescribing of items available over the counter (OTC) for self-care is NOT supported. 


This is because these conditions are: 


• considered to be self-limiting and so do not need treatment as they will heal or be cured of 
their own accord. 


• considered to lend itself to self-care i.e., the person does not normally need to seek medical 
advice and can manage the condition by purchasing OTC items directly. 


OTC items included: 


• can be purchased over the counter, sometimes at a lower cost than that which would be 
incurred by the NHS. 


• there is little evidence of clinical effectiveness. 


Additionally, the routine prescribing of vitamins, minerals and probiotics is also NOT supported due 
to limited robust evidence of clinical effectiveness. 


 


Inclusion Criteria 


The following self-limiting, short-term illnesses and minor condition are included in NHS England 
guidance and should therefore not be issued with a prescription: 


Acute Sore Throat Infant Colic Mouth ulcers 


Conjunctivitis Infrequent Constipation Nappy Rash 


• Coughs and colds and nasal 
congestion 


Infrequent Migraine 
 


Oral Thrush 
 


Cradle cap (seborrhoeic 
dermatitis – infants 


Infrequent cold sores of the lip 
 


Prevention of dental caries 
 


Dandruff Insect bites and stings Probiotics 


Diarrhoea (Adults) Mild Acne  Ringworm/Athletes foot 


Dry Eyes/Sore tired Eyes Mild Cystitis Sun Protection 


Earwax Mild Dry Skin/Sunburn Teething/Mild toothache 


Excessive sweating 
(Hyperhidrosis) 


Mild contact dermatitis Threadworms 
 


Haemorrhoids 
 


Mild to Moderate Hay 
fever/Allergic Rhinitis 


Travel Sickness 
 


Head Lice  Minor burns and scalds Vitamins and minerals 


Indigestion and Heartburn 
 


Minor conditions associated 
with pain, discomfort 
and/fever. (e.g. aches and 
sprains, headache, period 
pain) 


Warts and Verrucae 
 







2 


 


Exceptions to the guidance 


 


This guidance applies to all patients, including those who would be exempt from paying 


prescription charges, unless they fall under certain exceptions. 


There are certain scenarios where patients should continue to have their treatments prescribed and 
these are outlined below:  
 


• Patients prescribed an OTC treatment for a long-term condition (e.g. regular pain relief for 
chronic arthritis or treatments for inflammatory bowel disease).  


 
• For the treatment of more complex forms of minor illnesses (e.g. severe migraines that are 


unresponsive to over the counter medicines).  
 


• For those patients that have symptoms that suggest the condition is not minor (i.e. those 
with red flag symptoms for example indigestion with very bad pain.)  


 
• Treatment for complex patients (e.g., immunosuppressed patients).  


 
• Patients prescribed OTC products to treat an adverse effect or symptom of a more complex 


illness and/or prescription only medications should continue to have these products 
prescribed on the NHS.  


 
• Circumstances where the product licence does not allow the product to be sold over the 


counter to certain groups of patients. This may vary by medicine, but could include babies, 
children and/or women who are pregnant or breast-feeding. Community pharmacists will be 
aware of what these are and can advise accordingly.  


 
• Patients with a minor condition suitable for self-care that has not responded sufficiently to 


treatment with an OTC product.  
 
The list above is not exhaustive and requires prescribers to use their professional and clinical 
judgement as to whether prescribing is necessary.  
 
In addition,  more specific exceptions are included under the relevant item and/or condition in the 
NHS England guidelines. 
 
Patient information 


 


Information for patients is available at: Why can't I get a prescription for an over the counter 


medicine? - NHS (www.nhs.uk) 


 


References 


 


NHS England » Guidance on conditions for which over the counter items should not routinely be 


prescribed in primary care. March 2018 



https://www.england.nhs.uk/wp-content/uploads/2018/03/otc-guidance-for-ccgs.pdf

https://www.nhs.uk/common-health-questions/medicines/why-cant-i-get-prescription-over-counter-medicine/

https://www.nhs.uk/common-health-questions/medicines/why-cant-i-get-prescription-over-counter-medicine/

https://www.england.nhs.uk/medicines-2/conditions-for-which-over-the-counter-items-should-not-routinely-be-prescribed/

https://www.england.nhs.uk/medicines-2/conditions-for-which-over-the-counter-items-should-not-routinely-be-prescribed/
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NHS Kent & Medway Medicines Optimisation Team

NICE News Bimonthly – February 2024



FOR INFORMATION







NICE Publications





[bookmark: _Hlk120614746]

NICE clinical guidelines









Cardiovascular disease: risk assessment and reduction, including lipid modification published in December 2023

This guideline covers identifying and assessing risk of cardiovascular disease (CVD) in adults without established CVD. It covers lifestyle changes and lipid-lowering treatment (including statins) for primary and secondary prevention of CVD, and includes guidance for people who also have diabetes or chronic kidney disease. 

Updated NICE Clinical Guidelines







Bipolar disorder: assessment and management Updated December 2023

This guideline covers recognising, assessing and treating bipolar disorder (formerly known as manic depression) in children, young people and adults. The recommendations apply to bipolar I, bipolar II, mixed affective and rapid cycling disorders. It aims to improve access to treatment and quality of life in people with bipolar disorder.

MHRA advice on valproate:  Valproate must not be used in women and girls of childbearing potential, unless other options are unsuitable and the pregnancy prevention programme is in place. See the MHRA guidance on valproate use by women and girls. December 2023: NICE amended recommendations in line with the latest MHRA guidance on the use of valproate. For more details see update information.



Early and locally advanced breast cancer: diagnosis and management Updated January 2024

This guideline covers diagnosing and managing early and locally advanced breast cancer. It aims to help healthcare professionals offer the right treatments to people, taking into account the person's individual preferences. In January 2024, NICE reviewed the evidence and updated the recommendations on further surgery after breast-conserving surgery. NICE also updated some recommendations for style and consistency, or to reflect current practice. For more details, see the update information.



COVID-19 rapid guideline: managing COVID-19 Updated January 2024

This guideline covers managing COVID-19 in babies, children, young people and adults in community and hospital settings. It includes recommendations on communication, assessment, therapeutics for COVID-19, non-invasive respiratory support, preventing and managing acute complications, and identifying and managing co-infections.

NICE has also produced COVID-19 rapid guidelines on managing long-term effects of COVID-19 (‘long COVID’) and haematopoietic stem cell transplantation.

On 25 January 2024, NICE made editorial changes to ensure the recommendations reflect the current context for COVID-19. 





COVID-19 rapid guideline: managing the long-term effects of COVID-19 Updated January 2024

This guideline covers identifying, assessing and managing the long-term effects of COVID-19, often described as ‘long COVID’. It makes recommendations on care in all healthcare settings for adults, children and young people who have new or ongoing symptoms 4 weeks or more after the start of acute COVID-19. It also includes advice on organising services for long COVID. NICE has also produced COVID-19 rapid guidelines on managing COVID-19 and haematopoietic stem cell transplantation.

On 25 January 2024, NICE transferred the guideline from the MAGICapp platform to the NICE website, changing the presentation. The recommendations are unchanged. 



Caesarean birth Updated January 2024

This guideline covers when to offer and discuss caesarean birth, procedural aspects of the operation, and care after caesarean birth. It aims to improve the consistency and quality of care for women and pregnant people who are thinking about having a caesarean birth or have had a caesarean birth in the past and are now pregnant again.

For information on related topics, see women's and reproductive health summary page.

In January 2024, NICE reviewed the evidence and made new and updated recommendations on placenta accreta spectrum.



Suspected sepsis: recognition, diagnosis and early management Updated January 2024

This guideline covers the recognition, diagnosis and early management of suspected sepsis. It includes recommendations on recognition and early assessment, initial treatment, escalating care, finding and controlling the source of infection, early monitoring, information and support, and training and education.

In January 2024, NICE reviewed the evidence and made new recommendations on risk evaluation and management of suspected sepsis for people aged 16 or over who are not and have not recently been pregnant, in mental health, ambulance and acute hospital settings. This covers the population and settings in which the national early warning score (NEWS2) applies.
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Attention Deficit Hyperactive Disorder (ADHD) medication availability and supply disruption update: 15th February 2024  


The situation is fluid - revised guidance will be provided accordingly. Correct at time of publication – for the latest information visit SPS Medicines Supply Tool 
 
On 27th September a safety critical and complex National Patient Safety Alert was issued warning of anticipated shortages over the coming months for the 
following ADHD medicines:  
 


Methylphenidate 
 


Lisdexamfetamine Guanfacine 
 


o Equasym XL® 10mg, 20mg and 30mg capsules  
o Xaggitin XL® 18mg and 36mg prolonged-


release tablets 
o Concerta XL® 54mg prolonged-release tablets  
o Xenidate XL® 27mg prolonged-release tablets 


Various re supply dates please see info below 


o Elvanse® 20mg, 30mg, 40mg, 50mg, 
60mg and 70mg capsules 


o Elvanse® Adult 30mg, Adult 50mg, Adult 
70mg capsules 


Various re supply dates please see info below 
 


 


o Intuniv® 1mg, 2mg, 3mg and 4mg prolonged-
release tablets – BACK IN STOCK  


 


 
There is also a current shortage of certain atomoxetine capsules and oral solution https://www.sps.nhs.uk/shortages/shortage-of-atomoxetine-capsules-and-oral-
solution/. Update: Resolved  
 
Medicine Supply Notification (MSN): Lisdexamfetamine (Elvanse®) capsules MSN/2024/019 
Tier 3 – high impact  
Date of issue 13th February 2024 


MSN_2024_019 


Lisdexamfetamine (Elvanse) capsules.pdf
 


 
The main aim of this document is to provide information and clinical recommendations about how to manage the current and anticipated shortages. 
To check stock availability: A Medicines Supply Tool is provided by DHSC & CMU: https://www.sps.nhs.uk/home/tools/medicines-supply-tool/ with a 
designated ‘Prescribing available medicines to treat ADHD‘ page which lists current availability of medicines used to treat ADHD.  
 
Further information has been published on the Specialist Pharmacy Service website to support the ongoing management of supply disruption of medicines 
used to treat Attention Deficit Hyperactivity Disorder (ADHD). This information is in a series of articles which are available below: 
 
Continuing management of the ADHD medicines shortage 
Supporting system response to the ADHD medicine shortage 
Considerations when prescribing guanfacine 
Considerations when prescribing modified-release methylphenidate 
Prescribing available medicines to treat ADHD 



https://www.sps.nhs.uk/home/tools/medicines-supply-tool/

https://www.bing.com/ck/a?!&&p=44373ddceddd4588JmltdHM9MTY5NjIwNDgwMCZpZ3VpZD0yYzJmM2RkMy1hZTNjLTZmYWItMGYwZS0yZWE0YWY1ZTZlMGEmaW5zaWQ9NTIwMg&ptn=3&hsh=3&fclid=2c2f3dd3-ae3c-6fab-0f0e-2ea4af5e6e0a&psq=NPSA+ADHD&u=a1aHR0cHM6Ly93d3cuY2FzLm1ocmEuZ292LnVrL1ZpZXdhbmRBY2tub3dsZWRnbWVudC9WaWV3QWxlcnQuYXNweD9BbGVydElEPTEwMzIzOA&ntb=1

https://www.sps.nhs.uk/shortages/shortage-of-atomoxetine-capsules-and-oral-solution/

https://www.sps.nhs.uk/shortages/shortage-of-atomoxetine-capsules-and-oral-solution/

https://www.sps.nhs.uk/home/tools/medicines-supply-tool/

https://www.sps.nhs.uk/articles/prescribing-available-medicines-to-treat-adhd/

https://gbr01.safelinks.protection.outlook.com/?url=https%3A%2F%2Fwww.sps.nhs.uk%2Farticles%2Fcontinuing-management-of-the-adhd-medicines-shortage%2F&data=05%7C01%7Camali.gamaarachchi%40nhs.net%7C0bb75b7c3c0242c602f508dbe9db7df7%7C37c354b285b047f5b22207b48d774ee3%7C0%7C0%7C638360901141550819%7CUnknown%7CTWFpbGZsb3d8eyJWIjoiMC4wLjAwMDAiLCJQIjoiV2luMzIiLCJBTiI6Ik1haWwiLCJXVCI6Mn0%3D%7C3000%7C%7C%7C&sdata=Jjm2fq4PDIW1ejZuyhlhaVIlIS66Swg121glGSjqFlM%3D&reserved=0

https://gbr01.safelinks.protection.outlook.com/?url=https%3A%2F%2Fwww.sps.nhs.uk%2Farticles%2Fsupporting-system-response-to-the-adhd-medicine-shortage%2F&data=05%7C01%7Camali.gamaarachchi%40nhs.net%7C0bb75b7c3c0242c602f508dbe9db7df7%7C37c354b285b047f5b22207b48d774ee3%7C0%7C0%7C638360901141550819%7CUnknown%7CTWFpbGZsb3d8eyJWIjoiMC4wLjAwMDAiLCJQIjoiV2luMzIiLCJBTiI6Ik1haWwiLCJXVCI6Mn0%3D%7C3000%7C%7C%7C&sdata=mMIHC5jZy1a4okWcKjEJUnZiAk5ErH8HwLaf%2FlurPnM%3D&reserved=0

https://gbr01.safelinks.protection.outlook.com/?url=https%3A%2F%2Fwww.sps.nhs.uk%2Farticles%2Fconsiderations-when-prescribing-guanfacine%2F&data=05%7C01%7Camali.gamaarachchi%40nhs.net%7C0bb75b7c3c0242c602f508dbe9db7df7%7C37c354b285b047f5b22207b48d774ee3%7C0%7C0%7C638360901141550819%7CUnknown%7CTWFpbGZsb3d8eyJWIjoiMC4wLjAwMDAiLCJQIjoiV2luMzIiLCJBTiI6Ik1haWwiLCJXVCI6Mn0%3D%7C3000%7C%7C%7C&sdata=UXp6IpmkwacK0oK9l9K1gz%2BmyTM71YpExlww6Z4ztEE%3D&reserved=0

https://gbr01.safelinks.protection.outlook.com/?url=https%3A%2F%2Fwww.sps.nhs.uk%2Farticles%2Fconsiderations-when-prescribing-modified-release-methylphenidate%2F&data=05%7C01%7Camali.gamaarachchi%40nhs.net%7C0bb75b7c3c0242c602f508dbe9db7df7%7C37c354b285b047f5b22207b48d774ee3%7C0%7C0%7C638360901141550819%7CUnknown%7CTWFpbGZsb3d8eyJWIjoiMC4wLjAwMDAiLCJQIjoiV2luMzIiLCJBTiI6Ik1haWwiLCJXVCI6Mn0%3D%7C3000%7C%7C%7C&sdata=9nX5Z%2F3tzy7dyMrMVA5AKrFN7DoCe89wDPNSV9BUWRY%3D&reserved=0

https://gbr01.safelinks.protection.outlook.com/?url=https%3A%2F%2Fwww.sps.nhs.uk%2Farticles%2Fprescribing-available-medicines-to-treat-adhd%2F&data=05%7C01%7Camali.gamaarachchi%40nhs.net%7C0bb75b7c3c0242c602f508dbe9db7df7%7C37c354b285b047f5b22207b48d774ee3%7C0%7C0%7C638360901141550819%7CUnknown%7CTWFpbGZsb3d8eyJWIjoiMC4wLjAwMDAiLCJQIjoiV2luMzIiLCJBTiI6Ik1haWwiLCJXVCI6Mn0%3D%7C3000%7C%7C%7C&sdata=nYnYbQraNuy9L6CQnRslOM1E6M2j0VBnjo3Cm%2FEQdy0%3D&reserved=0
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Methylphenidate Modified-Release bioequivalent alternatives. 
NB: Modified-release methylphenidate preparations MUST be prescribed by brand due to differences in bioavailability 


Medicines affected   Anticipated re-supply date  Bioequivalent Alternatives  


Xenidate XL 18mg tablets (Viatris UK Healthcare Ltd)  Mid – March 2024 as per info given by Viatris UK Concerta XL 18mg tablets  
Matoride XL 18mg tablets  
Xaggitin XL 18mg tablets  


Xenidate XL 27mg tablets (Viatris UK Healthcare Ltd)  Mid – April 2024 as per info given by Viatris UK Delmosart 27mg modified-release tablets  
Xaggitin XL 27mg tablets    


Xaggitin XL 36mg tablets (Ethypharm UK Ltd)  17th May 2024 Xenidate XL 36mg tablets  
Affenid XL 36mg tablets  
Matoride XL 36mg tablets   


Delmosart 18mg modified-release tablets (Accord-UK 
Ltd) 


30th April 2024 Affenid XL 18mg tablets  
Matoride XL 18mg tablets 
Concerta XL 18mg tablets   
Xaggitin XL 18mg tablets 


Delmosart 36mg modified-release tablets (Accord-UK 
Ltd) 


30th April 2024 Xenidate XL 36mg tablets  
Affenid XL 36mg tablets  
Matoride XL 36mg tablets  


Concerta XL 27mg tablets (Janssen-Cilag Ltd) 28th February 2024 Delmosart 27mg modified-release tablets  
Xaggitin XL 27mg tablets    


Equasym XL 10mg capsules (Takeda UK Ltd) w/c 11th March 2024 Refer to ‘Clinical Advice’ section below   


Equasym XL 30mg capsules (Takeda UK Ltd) w/c 19th February 2024 Refer to ‘Clinical Advice’ section below   


NB: Matoride XL is not available in 27mg strength 
As of 13/02/24: Xaggitin XL 18mg tablets are back in stock 


 
Most patients will be able to switch between their currently prescribed 12-HOUR duration brand/branded generic to another 12-HOUR duration brand/branded 
generic without concern. Switches can take place in primary care.  


However, due to the relatively wide confidence limits allowed, it is possible that a minority of patients could experience a change in symptom control or tolerability 
following a switch.  


For patients who have switched between 12-hour formulations before and previously experienced a change in symptom control or tolerability, and are prescribed 
Concerta XL for this reason, refer to the specialist.  


The specialist may consider the following: if there were problems with: 


➢ symptom control - consider if this change in symptom control might be acceptable for a short period of time, until the shortage of the brand they take 
resolves, or whether an alternative medication would be more appropriate. 


Anticipated re-supply dates (correct on date of distribution) 
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➢ tolerability – establish what the tolerability issues were and consider whether it would be appropriate to temporarily prescribe a lower dose of their 
currently unavailable brand (assuming that strength is available) or to switch to a lower dose of the previously less-well tolerated brand. Decisions 
should be made on an individual case-by-case basis and if lower doses are used, this should take into account the potential for a reduction in efficacy. 


 


 


Lisdexamfetamine 


Medicines affected   Anticipated re-supply date as per Takeda/SPS Alternatives 


Elvanse 20mg capsules (Takeda UK Ltd) w/c 12th February 2024 Refer to ‘Clinical Advice’ section below  


 


NB: Information from Takeda RE: Elvanse Adult vs 


Elvanse: The physical attributes of Elvanse® 


(lisdexamfetamine dimesylate) and Elvanse Adult® 


(lisdexamfetamine dimesylate) are exactly the 


same, the only difference between the two 


medications is the indication population (licensing) 


where Elvanse is only indicated for paediatric 


patients (6 years and older), whereas Elvanse Adult 


is indicated for adults. Elvanse Adult and Elvanse 


can be used interchangeably off label – this would 


be at the prescribers clinical discretion 


Elvanse 30mg capsules (Takeda UK Ltd) w/c 11th March 2024 


Elvanse 40mg capsules (Takeda UK Ltd) w/c 25th March 2024 


Elvanse 50mg capsules (Takeda UK Ltd)  Limited Stock, Available intermittently via Alliance 


Elvanse 60mg capsules (Takeda UK Ltd) Limited Stock, Available intermittently via Alliance 


Elvanse 70mg capsules (Takeda UK Ltd)  Limited Stock, Available intermittently via Alliance 


Elvanse Adult 30mg capsules (Takeda UK Ltd)  w/c 8th April 2024 


Elvanse Adult 50mg capsules (Takeda UK Ltd) w/c 11th March 2024  


Elvanse Adult 70mg capsules (Takeda UK Ltd) Limited Stock, Available intermittently via Alliance 


Guanfacine 


Medicines affected   Anticipated re-supply date as per Takeda Alternatives 


Intuniv 1mg modified-release tablets (Takeda UK Ltd) Limited Stock, Available intermittently via Alliance 


as of 15/12/23 


Refer to ‘Clinical Advice’ section below  


Intuniv 2mg modified-release tablets (Takeda UK Ltd) Limited Stock, Available intermittently via Alliance 


as of 15/12/23 


Intuniv 3mg modified-release tablets (Takeda UK Ltd) Limited Stock, Available intermittently via Alliance 


as of 21/12/23 


Intuniv 4mg modified-release tablets (Takeda UK Ltd)  Limited Stock, Available intermittently via Alliance 


as of 21/12/23 
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Clinical Advice 
(with thanks to MCH, KCHFT, NELFT, Medway Hospital, Psicon and Psychiatry UK for input) 


• The shortages are likely to extend to strengths that are not listed in the National Patient safety Alert, do not newly initiate any ADHD medication listed above – this 


includes ongoing prescribing for those patients who have had a private assessment. 


• Maintain 28 day prescribing - Prescribers should avoid increasing quantities for existing patients on ADHD medication as this will add further pressures to the current 


stock disruption situation. 


• The stock availability is currently variable across pharmacies – it is vital you establish how much supply the patient has remaining and consider the risk before 


referring to specialist services.  


• Methylphenidate modified release preparations can be switched to an alternative in primary care (see table under ‘Anticipated Supply dates’). 


• Community pharmacies will use different wholesalers, therefore contact the local pharmacies to understand the stock availability as recommended in the NatPSA 


alert. 


• Community pharmacies will ONLY be able to dispense what is written on the prescription, therefore new prescriptions will be needed for changes to the 


drug/dose/strength.  


• The table below will support you to manage patients impacted by the shortage accordingly, the specialist teams are aware of the situation and will support where 


needed – see contact details at the end of this document. 


• NICE guidelines recommend having regular treatment breaks from ADHD medications. It is not unusual to stop taking medication over the weekend or during school 


holidays. 


• Clonidine is not licenced for ADHD and is NOT included in Kent and Medway Shared care guidance.  


 


 


 


 


Atomoxetine 


Medicines affected   Anticipated re-supply date  Alternatives   


Atomoxetine 25mg capsules  Back in stock 


Refer to ‘Clinical Advice’ section below  Atomoxetine (Strattera) 4mg/ml oral solution (Eli Lilly) Back in stock, available via phoenix and 


AAH  


NB:  Atomoxetine 10, 18, 40, 60, 80 and 100mg capsules are back in stock as of 06/11/23 


Atomoxetine 25mg capsules are back in stock as of 6/12/23, Glenmark brand available via Phoenix Healthcare Distribution Ltd, Lexon UK Ltd, Alliance 


Healthcare Distribution, Bestway Pharmacy, Trident Pharmaceuticals, Sigma Pharmaceuticals. NB:  Several manufacturers have discontinued.  
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Methylphenidate Modified-release 
preparations 


 


Lisdexamfetamine Guanfacine Atomoxetine 
 


• We recommend that a risk-based approach to referral to specialist team is taken to manage demand. 


• Consider whether there is pre-existing evidence that stopping ADHD medication was associated with a rapid relapse of high-risk behaviour (e.g. serious self-
harm, severe aggression leading to injuries or the Police being called, school exclusion etc). These individuals should, if possible, be prioritised for referral for 
alternate medication. 


• In general, it would be hoped that should medication be stopped that no significant adverse events will occur, however should significant issues arise 
contacting the specialist teams directly for support may be required. 


Can be switched in primary care    


In the first instance, we would suggest 
offering reassurance to patients on 
stimulant medication of the following: 
o The simplest initial intervention would 


be to consider ONLY using their current 
supply of medication on days they most 
need 


o Reducing the dose (where formulation 
allows this) may be helpful to allow 
current supply to last longer 


o We recognise that this is a worrying 
situation, but a temporary pause in 
medication is not physically harmful 
despite it being impactful in other ways 


o Switch to a bioequivalent alternative  


o Refer to specialist if further 


information needed. 


In the first instance, we would suggest 
offering reassurance to patients on 
stimulant medication of the following: 
o The simplest initial intervention 


would be to consider ONLY using 
their current supply of medication 
on days they most need 


o Reducing the dose (where 
formulation allows this) may be 
helpful to allow current supply to 
last longer 


o We recognise that this is a 


worrying situation, but a 


temporary pause in medication is 


not physically harmful despite it 


being impactful in other ways 


Refer to specialist for further advice 


Please see MSN for further info  


MSN_2024_019 


Lisdexamfetamine (Elvanse) capsules.pdf
 


Patients on guanfacine should NOT 
stop this suddenly (due to possibility 
of rebound hypertension) and will 
need to be reviewed by their 
specialist ADHD team if patient 
unable to get supply of medication. 
(If it is not possible to reduce slowly, 
monitor BP and HR on stopping. The 
hypotensive effect of guanfacine 
may take about 2 – 4 days to resolve. 
This is usually asymptomatic and 
clinically insignificant. Monitor BP 
and HR at day 2, and again at day 4. 
If blood pressure is raised at day 4, 
measure again at weekly intervals 
until normal.  
If there are signs of clinically 
significant rebound hypertension, 
seek advice from specialist. 
Acknowledging South London and 
Maudsley) 


Patients on Atomoxetine could 
reduce their dose or take it on 
alternate days in the short term.  
Refer to specialist for further 
advice 
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EMIS search: 


ADHD Medication 


inc Out of Stock for Emis.xml 


The searches for EMIS are in two folders. There are a total of 9 searches.  
A. Out of Stock ADHD Medication Reports  


• This folder contains 1 search which identifies all current Out of Stock (OoS) ADHD Medications 


B. All Current ADHD Medication Prescribing  
• This folder contains 8 extra/optional searches on all ADHD medications incl. those not indicated as OoS.  


 


ADHD Searches inc 


Out of Stock Medicines v2.docx
 


(Refer to above document for 


additional information 


behind the search criteria) 


 


Cancelling a prescription 
 


Given that the shortages are predicted to last until December, it is important that you cancel any EPS prescriptions, including electronic repeat dispensing. The 


attached guide takes you through the steps needed to cancel a prescription. 


EMIS Rx 


Cancellations.docx
 


 


NHS Kent and Medway contacts 
 


A non-clinical helpline is available for patients who would like more information on the supply disruption (01634 335095 option 3 then option 3, ADHD 
Medicine Shortages). 


Adult services contact details: Providers will accept an email and will not require another referral form.  


It is important that GPs contact the providers (details below) in the first instance. 


Psychiatry UK ADHD clinic 033 0124 1980 Mon - Fri 8am to 8pm  


Dedicated email for Primary Care GPs is p-uk.sharedcare@nhs.net Please note this is not for patient use. 


Psicon ADHD Clinic kmccg.psicon.adults@nhs.net  


01227 379099 (Then Option 1 NHS, Option 1 ADHD & Prescriptions) 


 


Children’s ADHD contact details  


Providers will accept an email for advice and review and will not require another referral form – please mark ‘In response to medicines shortage’ . 


Clinical System searches 
 



mailto:p-uk.sharedcare@nhs.net

mailto:kmccg.psicon.adults@nhs.net
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Medway NHS Foundation Trust (MFT)  


medwayft.swalecchadmin@nhs.net 


Medway Community Healthcare   


medch.childrenscommunity@nhs.net 


Kent Community Health NHS Foundation Trust  


kcht.CommunityPaediatrics@nhs.net 


0300 013 2139 


This is a number set up just for ADHD medication enquiries during the shortage. For Health care professionals only.   


North East London NHS Foundation Trust 


NELFT Neurodevelopmental and Learning Disabilities Service (NLDS) 


nlds.gp@nelft.nhs.uk 



mailto:medwayft.swalecchadmin@nhs.net

mailto:medch.childrenscommunity@nhs.net

mailto:kcht.CommunityPaediatrics@nhs.net

mailto:nlds.gp@nelft.nhs.uk




